
2020 ANNUAL REPORT 

Mid‐Basin Injection Project in March 2020 

 



 
 
 

Groundwater Replenishment System 

2020 Annual Report 
 

 
 

Prepared for the 
California Regional Water Quality Control Board, Santa Ana Region 

Order No. R8‐2004‐0002, as amended by 
Order Nos. R8‐2008‐0058, R8‐2014‐0054, R8‐2016‐0051, and R8‐2019‐0007 

and Revised Monitoring and Reporting Program 
	

by 
Debra L. Burris, P.E. 

Board Certified Environmental Engineer, American Academy of Environmental Engineers 
 

 
 

1 Cavalier 
Laguna Niguel, CA 92677 

(949) 400‐8575 
 

June 18, 2021 



  
2020 

ANNUAL REPORT 

 

 
20210618_table of contents_2020_final 

Table of Contents TC-1 

 

TABLE OF CONTENTS 
[...]
The Groundwater Replenishment System (GWRS) is a water supply project jointly sponsored by 
Orange County Water District (OCWD) and Orange County Sanitation District (OC San).  The 
GWRS supplements existing water supplies by providing a reliable high-quality source of water 
to recharge the Orange County Groundwater Basin (the Basin), to protect the Basin from 
degradation due to seawater intrusion, and to also provide a water source for non-potable uses. 

This introductory section of the 2020 Annual Report for the GWRS presents the: 

 Purpose of the Annual Report; 
 Description of the GWRS and Advanced Water Purification Facility (AWPF); 
 Description of the Talbert Seawater Intrusion Barrier (Talbert Barrier); 
 Description of the Kraemer-Miller-Miraloma-La Palma Basins (K-M-M-L Basins); 
 Description of the Mid-Basin Injection (MBI) Project (Demonstration [DMBI] and 

Centennial Park sites); 
 History of OCWD Water Recycling Facilities; 
 Water Recycling Permit Requirements; and 
 Overview of the Operation Optimization Plan (OOP). 

1.1 Purpose of the Annual Report 

This Annual Report for 2020 is prepared in fulfillment of the requirements specified in the 
“Producer/User Water Recycling Requirements and Monitoring and Reporting Program for the 
Orange County Water District Interim Water Factory 21 and Groundwater Replenishment System 
Groundwater Recharge and Reuse at Talbert Gap Seawater Intrusion Barrier and Kraemer/Miller 
Basins” adopted as Order No. R8-2004-0002 by the California Regional Water Quality Control 
Board, Santa Ana Region (RWQCB), on March 12, 2004 (RWQCB, 2004), and four subsequent 
amendments: (1) Order Nos. R8-2008-0058 on July 18, 2008 (RWQCB, 2008); (2) R8-2014-0054 
on December 12, 2014 (RWQCB, 2014a); (3) R8-2016-0051 on July 29, 2016 (RWQCB, 2016); and 
(4) R8-2019-0007 on March 22, 2019 (RWQCB, 2019).  In November 2020, the RWQCB issued 
Revised Monitoring and Reporting Program requirements (RWQCB, 2020), incorporating 
modifications to the 2004 permit made through amendments, correspondence, and updates for 
the Recycled Water Policy (SWRCB, 2018).  OCWD is the lead agency for the GWRS and 
responsible for permit compliance.  These RWQCB Orders specify permit requirements for the 
GWRS for purified recycled water for: (1) injection at the Talbert Barrier; (2) spreading at K-M-M-
L Basins; (3) injection at the MBI Project; and (4) non-potable water uses.  One of the permit 
requirements is submittal of an Annual Report. 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-2 
 

On March 12, 2021, the RWQCB adopted Order No. R8-2021-0003 “Waste Discharge 
Requirements and Master Recycling Permit for Orange County Water District Advanced Water 
Purification Facility.”  This order separately specifies requirements for the GWRS for purified 
recycled water for non-potable uses, including requiring an Annual Report.  Discharge under this 
order did not occur until March 2021.  It is anticipated that the 2021 Annual Report for the GWRS 
will be written to fulfill the requirements of both Order Nos. R8-2004-0002 and R8-2021-0003; 
however, the 2020 Annual Report is intended only to address the requirements of Order No. R8-
2004-0002 and amendments.  

This Annual Report serves two overall purposes by providing: (1) an in-depth review and 
evaluation of the operation of the entire GWRS during 2020 in fulfillment of the permit 
requirements; and (2) a continuing historical record of the operations of the OCWD water reuse 
and groundwater recharge facilities. 

Information for this report was based on: (1) review of laboratory and on-line water quality data; 
(2) review of operations reports and groundwater monitoring records compiled by OCWD; and 
(3) on-site observations by the authors. 

1.2 Groundwater Replenishment System 

The GWRS produces a reliable, high-quality source of purified recycled water, recharges the 
Basin, and protects it from further degradation due to seawater intrusion. 

The GWRS consisted of the following major components during 2020: 

 AWPF, which includes treatment processes and pumping stations; 
 Talbert Barrier, featuring injection wells and pipelines; 
 K-M-M-L Basins, which are surface percolation basins supplied by the GWRS Pipeline; 
 MBI Project, consisting of five injection wells supplied by the GWRS Pipeline; and 
 Two non-potable customers: Anaheim Canyon Power Plant (Anaheim CPP) and Anaheim 

Regional Transportation Intermodal Center (ARTIC), both of which are supplied by the 
GWRS Pipeline.   

GWRS purified recycled water production by the AWPF, injection at the Talbert Barrier, and 
spreading at Kraemer-Miller Basins began in January 2008.  Spreading at Miraloma Basin began 
in July 2012.  GWRS purified recycled water injection at the DMBI injection well (MBI-1) began in 
April 2015, and four additional MBI injection wells were placed on-line in March 2020.  Spreading 
at La Palma Basin began in November 2016.  Purified recycled water service for non-potable 
purposes began at Anaheim CPP in July 2011 and at ARTIC in November 2014.  A third non-
potable water user, Anaheim Adventure Park, is tentatively anticipated to begin operations at 
Miraloma Basin in 2021. 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-3 
 

Secondary-treated wastewater is diverted from OC San Reclamation Plant No. 1 (Plant 1) to the 
GWRS AWPF, where it is treated to better than drinking water standards using membrane 
filtration (MF), reverse osmosis (RO), an ultraviolet light/advanced oxidation process (UV/AOP), 
decarbonation, and lime stabilization.  Two pumping stations at the AWPF in Fountain Valley 
deliver the purified recycled water to the: (1) Talbert Barrier in Fountain Valley and Huntington 
Beach, and (2) K-M-M-L Basins, with service connections to Anaheim CPP and ARTIC in Anaheim, 
plus the MBI Project in Fountain Valley and Santa Ana.  Figure 1-1 schematically shows the 
location of the GWRS facilities in central Orange County, California.

 

Figure 1-1.  Groundwater Replenishment System Location Map 

The existing AWPF design production capacity is 100 million gallons per day (MGD).  Construction 
of the GWRS Initial Expansion was completed in 2015, increasing the AWPF design production 
capacity from 70 to the current 100 MGD and adding flow equalization facilities.  AWPF source 
water flow equalization helped compensate for the diurnal fluctuation in secondary effluent from 
Plant 1, i.e., higher daytime flows and lower nighttime flows. 

During 2020 the AWPF produced high-quality, purified recycled water averaging a finished water 
production rate of 85.3 MGD with daily flow rates ranging from 0.0 to 99.3 MGD.  As listed in 
Table 1-1, the purified recycled water flow production in 2020 was discharged to multiple 
locations, with approximately 25% injected at the Talbert Barrier, 66% pumped to K-M-M-L 
 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-4 
 

Basins, nearly 9% injected at the MBI area, and less than 1% used for non-potable purposes.  Over 
half of the purified recycled water produced by the AWPF in 2020 was recharged at La Palma 
Basin.  Purified recycled water flow rates to the barrier and spreading basins vary seasonally. 

Table 1-1.  2020 Summary of Purified Recycled Water Flows and Discharge Points 

Purified Recycled Water 
Discharge Point 

Annual Average 
Daily Flow Rate 

(Avg. MGD) 

Annual Volume 
Percent 

(rounded) Million 
Gallons (MG) 

Acre-Feet 
(AF) 

Talbert Barrier 21.5 7,865 24,138 25.2% 

Kraemer Basin 0.35 129 396 0.4% 

Miller Basin 3.0 1,089 3,342 3.5% 

Miraloma Basin 2.9 1,049 3,220 3.4% 

La Palma Basin 50.0 18,293 56,140 58.6% 

MBI Project 7.6 2,782 8,536 8.9% 

Anaheim CPP <0.1 24 75 <0.1% 

ARTIC <0.1 4 11 <0.1% 

Total 85.3 31,235 95,858 100% 

 

Besides water supply, another purpose of the GWRS is to provide peak flow relief for OC San 
during emergency, high wet weather flow conditions.  During peak wastewater flow events, the 
AWPF can provide hydraulic relief for the OC San ocean outfall by discharging up to 100 MGD of 
microfiltered, ultraviolet (UV)-disinfected, recycled water to the Santa Ana River (SAR) under 
RWQCB Order No. R8-2014-0069/NPDES CA8000408 (RWQCB, 2014b).  This order expired on 
December 31, 2019 but is in the process of being renewed.  Alternatively, since the GWRS Initial 
Expansion was completed in 2015, the AWPF can provide similar hydraulic relief for the OC San 
ocean outfall by continuing normal operation and production of up to 100 MGD of purified 
recycled water for recharge. 

1.2.1 Source Water 

Source water for the GWRS is secondary-treated wastewater, or secondary effluent, from the OC 
San Plant 1 in Fountain Valley.  Located adjacent to the OCWD AWPF, Plant 1 currently has a 
rated secondary treatment capacity of 170 MGD.  Plant 1 also provides secondary effluent for 
the Green Acres Project (GAP), which is a 7.5 MGD capacity tertiary treatment plant operated by 
OCWD that produces recycled water for non-potable irrigation and industrial uses.  Modification 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-5 
 

projects at Plant 1 have recently been completed to improve its solids thickening and dewatering 
capability and support its liquid treatment capacity.   

OC San also operates Treatment Plant No. 2 (Plant 2) in Huntington Beach near the coast.  Plant 
2 does not presently provide source water for the GWRS; secondary effluent from Plant 2 is 
discharged via an outfall to the Pacific Ocean. 

OC San maintains an industrial pretreatment and source control program to manage 
contaminants entering the wastewater tributary to Plant 1 which may be harmful to the 
treatment facilities, environment, or to human health and drinking water supplies.  The 
comprehensive OC San program fulfills the GWRS permit requirements and final Title 22 Water 
Recycling Criteria source control requirements for groundwater replenishment with recycled 
water (CCR, 2018), ultimately helping to protect GWRS purified recycled water quality. 

Raw wastewater influent to Plant 1 passes through the metering and diversion structure, 
mechanical bar screens, and grit chambers, which comprise preliminary treatment.  Following 
screening and grit removal, the wastewater receives advanced primary treatment using ferric 
chloride and anionic polymer addition and primary sedimentation.  Primary effluent is then 
conveyed to the activated sludge (AS) plants or to trickling filters (TF) for secondary treatment.  
The existing TF and associated secondary clarifiers were upgraded and began operation in 
October 2006 with a design treatment capacity of 30 MGD.  The older AS plant (OC San Project 
No. P1-82 or AS1), which consists of aeration basins and secondary clarifiers, was upgraded in 
August 2007 to include anoxic and oxic zones and has a design treatment capacity of 80 MGD.  
Historically, OC San operated the P1-82 AS plant in the carbonaceous biochemical oxygen 
demand (CBOD) mode.  Since late 2009, the P1-82 AS plant has operated in the biological 
nitrification/partial denitrification (NdN) mode.  The newer AS plant at Plant 1 (OC San Project 
No. P1-102 or AS2) was completed in July 2012 with a design capacity of 60 MGD and has 
operated in the NdN mode achieving partial denitrification.   

Solids handling at Plant 1 consists of thickening centrifuges, anaerobic digestion, holding tanks, 
dewatering centrifuges, and truck loading facilities to haul stabilized solids to disposal.  Support 
facilities include chemical addition, plant and city water systems, odor control, digester gas 
handling, and on-site power generation.  Major upgrades to the biosolids thickening and 
dewatering facilities (OC San Project No. P1-101) completed in 2019 include two sets of 
centrifuges for: (1) co-thickening primary sludge and waste activated sludge, and (2) digested 
biosolids dewatering. 

In mid-2009, OC San began operating the Steve Anderson Lift Station (SALS) that conveys up to 
50 MGD of additional raw wastewater to Plant 1 to increase the amount of secondary effluent 
available for the GWRS.  When operational, SALS increases the volume of wastewater treated at 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-6 
 

Plant 1, which in turn, results in more secondary effluent flow being available as source water, 
thereby enabling the AWPF to perform closer to its full production capacity. 

Secondary effluent flows by gravity to the GWRS AWPF, first passing through fine screens which 
are located at the Plant 1 site.  While the ratio is variable, typically at least three times as much 
AS effluent as TF effluent is delivered to the AWPF as feedwater. 

1.2.2 Advanced Water Purification Facility 

The AWPF features MF, RO, and UV/AOP advanced water treatment processes applied to 100% 
of the influent flow stream, followed by decarbonation and lime stabilization post-treatment 
processes, with large pumping stations to convey the purified recycled water to the Talbert 
Barrier, K-M-M-L Basins, MBI Project, and two non-potable water customers.  Figure 1-2 shows 
the entrance to the AWPF.   

 

Figure 1-2.  Groundwater Replenishment System 

The AWPF process flow diagram is shown on Figure 1-3, and the site layout is shown on Figure 1-
4.   



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-7 
 

 
Figure 1-3.  GWRS AWPF Process Flow Diagram 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-8 
 

 
Figure 1-4.  AWPF Site Layout 



  
2020 

ANNUAL REPORT 

 

 
20210618_1 introduction_2020_final 

Introduction 1-9 
 

1.3 Talbert Barrier 

The Talbert Gap is one of many geological features along the California coastline where 
freshwater aquifers are vulnerable to seawater intrusion from the Pacific Ocean.  Historically, 
seawater intrusion has occurred in the Talbert Gap through the Talbert aquifer, which is the 
shallowest confined potable aquifer in the area and is comprised of sands and gravels deposited 
by the ancestral SAR.  Early seawater intrusion in this area was studied by the California 
Department of Water Resources (DWR) and documented in “Bulletin No. 147-1, Ground Water 
Basin Protection Projects, Santa Ana Gap Salinity Barrier, Orange County” (DWR, 1966).  
Increasing freshwater demands and pumping from the Basin in the nearby coastal area 
accelerated this seawater intrusion condition.  To mitigate this problem, OCWD initially 
constructed a series of 23 injection well sites to form a freshwater hydraulic mound, or pressure 
ridge, that helped prevent seawater intrusion in the Talbert Gap area.   

OCWD gradually expanded and strengthened the Talbert Barrier, adding more injection well sites 
to offset increased groundwater production resulting from urbanization of the coastal area.  
Without the barrier, seawater would migrate inland via the relatively shallow Talbert aquifer and 
then dive into deeper potable aquifers in areas where they are hydraulically connected or merged 
with the Talbert aquifer.  The brackish degraded groundwater would eventually reach municipal 
supply wells.  By forming an underground hydraulic mound near the coast, the Talbert Barrier 
helps to prevent seawater intrusion and contamination of the fresh groundwater supply. 

Illustrated on Figure 1-5, the current Talbert Barrier consists of a series of 36 injection well sites 
that are supplied by pipelines that emanate from the AWPF Barrier Pump Station. The injection 
wells are generally located along Ellis Avenue and along the SAR just north of Adams Avenue, 
within the cities of Fountain Valley and Huntington Beach.  Of the 36 injection well sites, 23 are 
the original injection wells (OCWD-I1 through OCWD-I23) that were installed between 1968 and 
1972 along Ellis Avenue between the Huntington Beach and Newport mesas, herein referred to 
[...]

mg/L 6.5 5.4 na na N/A
NTU 1.6 1.1 0.072 0.052

≤0.2 / ≤0.53

% na na na na >90

UNITS 7.3 7.1 8.502 8 6 - 9
mg/L 312 332 33.9 34.2 2403

mg/L 80.5 81.9 13.7 13.8 N/A
mg/L 27.0 30.9 <0.5 <0.5 N/A
mg/L 232 228 5.7 6.1 45
mg/L 19.0 19.1 0.1 0.2 N/A
mg/L na na 0.01 0.01 N/A
mg/L 298 279 5.2 5.6 55
mg/L 188 205 0.5 0.3 100
mg/L na na 2.1 2.3 N/A
mg/L na na 38.0 36.9 N/A
mg/L 8.64 8.26 0.67 0.69 33

mg/L 0.691 0.540 0.033 0.034 13

mg/L 1.3 0.9 0.1 0.2 N/A
mg/L 1.4 1.5 0.02 0.02 N/A
mg/L 12.0 11.2 0.8 0.9 5
mg/L 0.52 0.54 <0.01 <0.01 N/A
ug/L 302 351 <5 <5 300
ug/L 52.6 48.4 <1 <1 50
ug/L 6.2 7.5 1.0 0.3 2003

ug/L 0.6 0.3 <1 <1 10
ug/L 45.3 53.2 <1 <1 1,000
mg/L 0.40 0.42 0.24 0.23 N/A
ug/L <1 <1 <1 <1 5
ug/L 0.3 0.2 <1 <1 50
ug/L 7.9 6.9 <1 <1 1,0003

ug/L 3.1 <5 <5 <5 150
mg/L 0.97 0.91 <0.1 <0.1 2
ug/L <1 <1 <1 <1 15
ug/L <1 <1 <1 <1 2
ug/L 4.7 5.1 <1 <1 100
ug/L na na <2.5 <2 - 2.54 6
ug/L 1.1 1.4 <1 <1 50
mg/L 21.0 20.2 0.3 0.6 N/A
ug/L <1 <1 <1 <1 100
ug/L 15.3 16.8 <1 <1 5,000

1,2,3-Trichloropropane ug/L <0.005 <0.005 <0.005 <0.005 0.005
ng/L 47.1 45.9 1.9 1.1 N/A
ug/L 1.4 1.2 <1 <0.5 - 15 N/A

Perfluorooctanoic Acid ng/L na 12.9 <4 <2 N/A
Perfluorooctane Sulfonic Acid ng/L na 16.5 <4 <2 N/A

ug/L 0.3 0.5 3.4 3.9 80
ug/L na na <1 <1 60,total HAA5
ug/L na na <1 <1 60,total HAA5
ug/L na na <1 <1 60,total HAA5
ug/L na na <1 <1 60,total HAA5
ug/L na na <1 <1 60,total HAA5

UNITS na na <3 <3 15
Total Organic Carbon (unfiltered) mg/L 9.53 9.69 0.11 0.09 0.53

mg/L 0.20 0.24 <0.02 <0.02 0.5
MPN/100 mL            294,196 211,065 <1 0.10 2.2 / 23 / 2403

MPN/100 mL              65,460 60,792 <1 <1 N/A
Q1  Secondary Effluent (AWPF Influent) na Not analyzed

FPW  Finished Product Water N/A Not applicable
1

2  On-line average
3  See Appendix A for more information
4  RDL for Perchlorate 2.5 ug/L for January and April and 2 ug/L for July and October.
5  RDL for 1,4-Dioxane 1 ug/L from January through June and 0.5 ug/L from July through December.

Escherichia coli (E. coli)

Bromide

Electrical Conductivity
Total Dissolved Solids
Total Suspended Solids
Turbidity
Ultraviolet percent transmittance 
(%UVT) @254nm
pH
Total Hardness (as CaCO3)
Calcium
Magnesium
Sodium
Potassium

Chloride
Sulfate
Hydrogen Peroxide
Bicarbonate (as CaCO3)
Nitrate Nitrogen
Nitrite Nitrogen
Ammonia Nitrogen
Organic Nitrogen
Total Nitrogen
Phosphate Phosphorus 
Iron

Aluminum
Arsenic

Manganese

Fluoride
Lead
Mercury

Cadmium

Dichloroacetic Acid

Chromium
Copper
Cyanide

1,4-Dioxane

Total Trihalomethanes
Dibromoacetic Acid

Zinc

N-nitrosodimethylamine

Parameter Name

Trichloroacetic Acid
Apparent Color (unfiltered)

Surfactants (MBAS)
Total Coliform

For purposes of calculating annual averages, 10% of the Reportable Detection Limit (RDL) was used for all non-detect (ND) values.  If all data for the 
period were ND, then the average is shown as "<RDL".  Number of significant digits shown match those in raw data.

Monochloroacetic Acid

Perchlorate
Selenium
Silica
Silver

Monobromoacetic Acid

Nickel

Barium
Boron



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 

Advanced Water Purification Facility Performance 2-8 

 

As determined by laboratory analysis, the average Q1 TOC concentration remained about the 
same in 2019 (9.5 mg/L) as in 2020 (9.7 mg/L), while the average FPW TOC concentration 
decreased slightly from 2019 (0.11 mg/L) to 2020 (0.09 mg/L). 

The annual average concentration of N-nitrosodimethylamine (NDMA) in the Q1 source water 
was relatively unchanged from 2019 (47.1 nanograms per liter (ng/L)) to 2020 (45.9 ng/L).  The 
FPW average NDMA concentration decreased from 2019 (1.9 ng/L) to 2020 (1.1 ng/L); it should 
be noted that the reportable laboratory detection limit for NDMA is 2 ng/L and non-detect values 
are set at 10% of this reporting limit (0.2 ng/L) for the purposes of averaging.  Like the 56 FPW 
samples analyzed for NDMA in 2019, none of the 55 FPW samples analyzed for NDMA in 2020 
exceeded the DDW Notification Level (NL) of 10 ng/L.   

A comparison of the annual average Q1 concentrations of 1,4-dioxane revealed a slight decrease 
from 2019 (1.4 µg/L) to 2020 (1.2 µg/L), although this may be related to the mid-year decrease 
in the 1,4-dioxane RDL (<1 µg/L from January through June and <0.5 µg/L from July through 
December).  The FPW average 1,4-dioxane concentrations in both2019 and 2020 were below the 
reportable detection level (RDL) of either 1 µg/L or 0.5 µg/L used since mid-2020; furthermore, 
all individual FPW sample results during 2019 and 2020 were below the RDL and DDW NL of 1 
µg/L for 1,4-dioxane or the more recent RDL of 0.5 µg/L. 

2.2.1 Source Water in 2020 

The AWPF feedwater (Q1) was a variable blend of AS and TF effluents from OC San Plant 1.  In 
2020, source water exhibited consistently low turbidity and nitrogen levels because of the NdN 
operation of the AS facilities.   

2.2.1.1 Secondary Effluent Flow Equalization and Influent Screening 

Like other wastewater treatment plants, OC San Plant 1 experiences a daily diurnal flow pattern, 
peaking during the daytime and declining to minimal levels at night.  Secondary effluent flow 
equalization (SEFE) facilities located adjacent to the AWPF store secondary effluent during the 
day when flows are higher and release it during the night when flows are lower, thereby enabling 
the AWPF to operate at a more constant flow rate.  Pictured on Figure 2-4, the SEFE facilities 
consist of two 7.5 million gallon (MG) above-ground tanks and a pump station located at the 
Plant 1 site.  During the day, secondary effluent flows exceeding the AWPF production rate 
setpoint are pumped to the SEFE tanks for storage; at night and during the early morning, SEFE 
flows are released by gravity to the GWRS influent screening facility.   

Secondary effluent flows by gravity to the influent screening facility, which consists of five fine 
screens that remove suspended solids larger than 2 millimeters (mm).  Influent screening helps 
protect and extend the life of the downstream treatment processes at the AWPF.  Screened 



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 

Advanced Water Purification Facility Performance 2-9 

 

secondary effluent flows from the influent screening facility to the MF system.  Solids with screen 
wash wastewater are returned to Plant 1 for treatment and disposal with other OC San solids. 

 

Figure 2-4.  Secondary Effluent Flow Equalization (SEFE) Tanks and Pump Station 

2.2.1.2 TF Effluent Fraction 

The OC San secondary effluent is typically a blend of AS effluent and TF effluent.  The blend is 
variable, with typically more secondary effluent flow from the AS facilities.  During 2020, the Q1 
source water to the AWPF consisted of 35,491 MG of AS effluent and 9,065 MG of TF effluent, as 
illustrated on Figure 2-5, for a total annual influent flow of 46,953 MG.  On an annual average 
daily flow basis, the AWPF had available approximately 97.0 MGD of AS effluent and 23.8 MGD 
of TF effluent, for a total of 128.3 MGD of available source water.  The volume of TF effluent 
made up just over 20% of the total influent during 2020; however, the day-to-day operation 
varied with TF effluent making up from 16.6% (January 12) to 25.0% (February 4, immediately 
before a scheduled shutdown) of the AWPF source water. 

Figure 2-6 shows the average daily flow rate of AS effluent and TF effluent for each month during 
2020.  Of the influent flow stream, about 2,396 MG, or 6.5 MGD on average, was not recycled 
and was returned to OC San via the influent weir overflow at the screening facility.  The return 
flow in 2020 was higher than in 2019 (1,484 MG or 4.1 MGD on average), primarily due to the 
AWPF’s reduced production during shutdowns for the GWRSFE construction.  The net total MFF 
flow during 2020 was approximately 42,160 MG or an annual average daily flow of 115.2 MGD. 



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 

Advanced Water Purification Facility Performance 2-10 

 

 
Figure 2-5.  2020 AWPF Average Influent Flow Sources and Volumes 

 

2.2.1.3 Source Water Turbidity and Ammonia-Nitrogen 

In 2020 the AWPF feedwater (Q1) turbidity ranged between 0.5 and 1.8 NTU (based on grab 
samples), averaging 1.1 NTU, indicating consistent Plant 1 operations.  Similarly, total suspended 
solids concentrations in the AWPF feedwater (Q1) ranged from 2.9 to 6.8 mg/L, which is 
exceptional for secondary effluent. 

The average Q1 total nitrogen level remained relatively low (9.7 mg/L) and the corresponding 
ammonia-nitrogen concentration was 0.9 mg/L due to the blend of non-nitrified TF effluent and 
AS effluent from the OC San AS facilities operating in the NdN mode.  Indigenous ammonia is 
necessary for formation of chloramine in the MFF when sodium hypochlorite is added to the Q1 
stream.  Low ammonia levels increase the potential for free chlorine to be formed, which can 
damage the MF and RO membranes.   

A low concentration of ammonia remained in the Q1 source water when TF effluent was included 
in the AWPF source water, which favored chloramine formation over free chlorine, thereby 
protecting the membranes.  Q1 ammonia-nitrogen concentrations varied between 0.2 to 2.5 
mg/L during 2020.  In response, the sodium hypochlorite dose in the MFF was adjusted to 
minimize the ROF free chlorine residual level.  The MFF sodium hypochlorite dose was typically 
at 9 mg/L in 2020; the dose was occasionally reduced to as low as 7 mg/L for intermittent periods 
to control the UVF transmissivity (%UVT).  The MFF and ROF free chlorine residual concentrations 
were consistently maintained below the operating target of 0.1 mg/L established to avoid 
breakpoint chlorination and membrane damage. 

TF Effluent
9,065 MG 
23.8 MGD

(20.3%)AS Effluent
35,491 MG
97.0 MGD

(79.7%)

TF Effluent

AS Effluent

Total Available = 46,953 MG
128.3 MGD Average



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 
Advanced Water Purification Facility Performance 2-11 

 

 
Figure 2-6.  2020 AWPF Influent Sources and Average Flows by Month 

0

10

20

30

40

50

60

70

80

90

100

110

120

130

140

150

160

170

180
AW

PF
 D

ai
ly

 A
ve

ra
ge

 A
va

ila
bl

e 
an

d 
Ac

tu
al

 In
flu

en
t F

lo
w

 (M
G

D
)

   
       

Membrane Filtration Feed (Actual Plant Influent)

Activated Sludge Effluent Available

Trickling Filter Effluent Available

AWPF Annual Average 
Influent Flowrate 

Available* 121.8 MGD 

MFF Annual Average 
Flowrate* 115.2 MGD

Jan               Feb             Mar              Apr               May            June July             Aug             Sept              Oct              Nov              Dec

*Available flow includes weir overflow returned to OC San. Difference between available flow and MFF flow is weir overflow return.



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 
Advanced Water Purification Facility Performance 2-12 

 

2.2.2 MF System Performance in 2020 

2.2.2.1 MF System Facilities 

MF removes suspended and colloidal solids, including bacteria and protozoa, and serves as a 
pretreatment step before the RO process.  Screened secondary effluent flows by gravity to 
below-grade MF cells, pictured on Figure 2-7.  Of the total 36 MF cells, 34 cells feature 
polypropylene hollow-fiber membranes with a nominal pore size of 0.2 micrometers (microns), 
while two cells feature polyvinylidene difluoride (PVDF) hollow-fiber membranes with a nominal 
pore sizes of 0.1 micron (Cell E03) and 0.04 micron (Cell E04) (See Section 2.3.5).  Each MF cell 
contains 684 in-basin submerged membrane elements.  Filtrate pumps, operating in a vacuum 
mode, continuously pull water through the MF membranes using a piping manifold and discharge 
the filtrate, or MF effluent, to the MF Break Tank.  The maximum rated instantaneous filtrate 
production capacity of the MF system is 157 MGD with one cell out of service or in backwash.  
The design average filtrate production capacity of the MF system is 118 MGD based on 90% 
recovery to account for backwashing and clean-in-place (CIP) cycles and to enable the RO system 
to produce 100 MGD of ROP.  The MF cells are regularly backwashed using filtrate from the MF 
Break Tank and an air scour.  The MF polypropylene membranes are periodically cleaned-in-place 
using citric acid and sodium hydroxide with a proprietary chemical to remove foulants and 
restore membrane performance.  The PVDF membranes are periodically cleaned-in-place using 
sodium hypochlorite and citric acid with maintenance washes.  Waste backwash is returned to 
OC San Plant 1 for treatment.  MF CIP spent cleaning solutions are sent to OC San Plant 2. 

 
Figure 2-7.  MF System 



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 
Advanced Water Purification Facility Performance 2-13 

 

2.2.2.2 MF System Performance 

Table 2-3 summarizes the monthly MF system performance for 2020 in terms of turbidity 
reduction.  The daily average MFF turbidity ranged from 1.71 to 4.42 NTU based on daily averages 
of on-line turbidimeter readings taken upstream of the MF process.  The annual average on-line 
MFF turbidity was 3.09 NTU.  The OC San Plant 1 original AS1 plant (Project P1-82) and the newer 
AS2 plant (Project No. P1-102) have operated in the NdN mode achieving nitrification and partial 
denitrification since 2010 and 2012, respectively; as a result of these operational changes at Plant 
1, low MFF turbidity has been reliably achieved, demonstrating the benefits of biological NdN. 

Continuous readings from nine turbidimeters (one per bank of four MF cells) are averaged to 
determine the daily average MFE turbidity.  The daily average MFE turbidity during 2020 ranged 
from 0.02 to 0.16 NTU, with an annual average turbidity of 0.04 NTU based on on-line 
turbidimeter readings taken from nine MFE turbidimeters (one per bank of four MF cells).  This 
represents an average turbidity removal rate for the MF process of 98.6% during 2020.   

Table 2-3.  2020 MF Performance  

 
 

Between March and June 2020, the original MFE incandescent turbidimeters on the nine banks 
of four MF cells were sequentially replaced with higher resolution laser turbidimeters.  The new 
laser turbidimeters yielded more precise and accurate MFE turbidity readings than the older 

Avg. (NTU) Max (NTU) Avg. (NTU) Max (NTU)

January 3.33 4.14 0.08 0.09
February 3.27 3.75 0.09 0.11
March 3.17 3.83 0.07 0.09
April 3.10 3.46 0.05 0.07
May 3.37 4.16 0.06 0.16
June 2.92 3.50 0.04 0.05
July 3.10 3.96 0.02 0.02
August 2.88 3.65 0.02 0.02
September 3.00 4.08 0.02 0.07
October 2.88 3.81 0.02 0.02
November 2.89 3.55 0.02 0.03
December 3.25 4.42 0.03 0.03
Annual Average 3.09 --- 0.04 ---
Maximum --- 4.42 --- 0.16
Average % Removal
1 Based on daily average turbidity readings from MFF and MFE on-line turbidimeters.    
Daily average MFE turbidity readings from nine individual MF banks (4 cells/bank) are 
used for deternining compliance with pathogen reduction requirements and can be 
found in Appendix F.

98.6%

Month

Turbidity

MF Feed MFF1 MF Effluent MFE1



  
2020 

ANNUAL REPORT 

 

 

20210618_2 awpf performance_2020_final 
Advanced Water Purification Facility Performance 2-14 

 

units; comparison of the pre- and post-replacement results also revealed that the laser 
turbidimeters consistently yielded lower MFE turbidity readings in the latter half of 2020 (Table 
2-3).  Continuous readings from nine MFE turbidimeters (one per bank of four MF cells) were also 
collected and averaged to determine compliance with pathogen removal requirements for MF 
(Section 2.3.5.2).   

In addition to the nine MFE turbidimeters, MFE turbidity is also monitored on the bulk MFE 
stream entering the MF Break Tank.   

Figure 2-8 presents the annual average turbidity reduction achieved by the MF system in 2020 
and compares it with the MF system performance during 2019.  Overall, the average turbidity 